Cylinder and crankshaft

Key

Part Number

Description

Per

Models

1

40-0157

Spindle washer 2 1966-67 Victor GP

2

40-0159

Sealing washer 4 1966-67 Victor GP

3

40-0162

Rocker spindle nut, 3/8 CEI26 2 1966-67 Victor GP

4

41-0665

Rocker spindle oil feed pipe 1 1966-67 Victor GP

5

40-0156

Rocker spring 2 1966-67 Victor GP

6

40-0294

Rocker spindle 2 1966-67 Victor GP

7

19-7621

Plug Cover 1 1966-67 Victor GP

8

19-7634

Sparking plug 1 1966-67 Victor GP

9

66-0102

Spark Plug washer 1 1966-67 Victor GP

10

24-0563

Locknut 2 1966-67 Victor GP

11

40-0148

Rocker shaft ‘O’ ring 2 1966-67 Victor GP

12

40-0158

Rocker thrust washer 4 1966-67 Victor GP

13

40-0292

Rocker arm inlet 1 1966-67 Victor GP

14

40-0296

Rocker arm, exhaust 1 1966-67 Victor GP

15

41-0092

Piston Ring 2 1966-67 Victor GP

16

41-0098

Piston Ring 1 1966-67 Victor GP

17

41-0570

Piston Compete 1 1966-67 Victor GP

18

66-0954

Gudgeon pin circlip, pair 2 1966-67 Victor GP

19

41-0551

Peg crankpin 1 1966-67 Victor GP

20

41-0554

Flywheel, right hand side 1 1966-67 Victor GP

21

41-0564

Timing side shaft 1 1966-67 Victor GP

22

40-0043

Screw, sludge trap 1 1966-67 Victor GP

23

41-0557

Flywheel, right hand side 1 1966-67 Victor GP

24

41-0588

Crank pin nut 2 1966-67 Victor GP

25

41-0586

Big end pin, comes as assembly 1 1966-67 Victor GP

26

41-0101

Gudgeon pin 1 1966-67 Victor GP

27

66-0492

Small end bush 1 1966-67 Victor GP

28

41-0579

Crankshaft right hand shaft, 1 1966-67 Victor GP

29

41-0535

Cylinder 1 1966-67 Victor GP

30

41-0638

Head gasket 6 stud 1 1966-67 Victor GP

31

68-0155

Tappet adjuster 2 1966-67 Victor GP

32

15-0152

Cylinder base nut 7/16x20tpi 4 1966-67 Victor GP

33

29-5655

Plain washer 4 1966-67 Victor GP

34

24-5160

Cylinder base, Nut, 5/16″x26 TPI 2 1966-67 Victor GP

35

76-0012

Washer 2 1966-67 Victor GP

36

41-0044

Stud 5/16 BSF/CEI x 2-25/32 2 1966-67 Victor GP

37

41-0540

Cylinder stud 7/16 BSF x 7″, 2 1966-67 Victor GP

38

41-0539

Base gasket 1 1966-67 Victor GP

39

41-0549

Con-Rod, B44 1 1966-67 Victor GP

40

40-0572

Roller cage 1 1966-67 Victor GP

41

26-0650

Clutch roller (usually 22 off) 24 1966-67 Victor GP

42

41-0183

Outer race 1 1966-67 Victor GP

43

41-0546

Flywheel and connecting rod assembly 1 1966-67 Victor GP

44

41-0548

Connecting rod and crank pin assembly 1 1966-67 Victor GP
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk